Occasional
Hives/swelling

Persistent symptoms: Weekly -> Daily symptoms

As required
antihistamine

Eg: Loratidine 10mg
or Cetirizine 10mg

Identify triggers and avoid/reduce aggravating factors

Two different anti-
histamines twice per

. day
Regular anti-
histamine once or Eg: Telfast 180mg
twice per day AND Loratidine 10mg

o both twice a day
Eg: Loratidine 10mg

OR Telfast 180mg
twice daily

Step up if needed and step down where
possible

Initial Treatment Plan for CSUA

Consider referral to
specialist centre.

While waiting could
consider:

Montelukast 10mg in
NSAID sensitive
patients.

OR

Tranexamic acid 1g
twice a day if
angioedema is the
predominent feature.

Always carry a ‘pill in wallet’ anti-histamine for acute flares.

Consider switching antihistamines types if one is not effective or if side effects.




